


— ~ B

1P220V 50/60HZ

1600W/H

4-5kg/em’

240L/MIN

150KG

| fees KT 920%950%1210

200KG

—
L BT TSR ST B B
2. S EBNERL - UDRIEE - B DIRE RS - R AR
3. FETRAEE A - RIS SRR RIILEES - (AT BB ;
A, BESEDRITRC A SRR R o SR
5. S ERASE - BT B S

6. IRELEERGE  —AREERIRBE1TRE |
7 - F/NIFIEEES 180-200 £ -
= ~ ¥EERBA
1 - BEEEIE (220V) REEY4EZZR, (4-5kg/c m) » RSB ERES

2.

RS (HDRIFRAEY Ry 15 7rie ) FIERENFR

R E EVIAR (A) (iR ) > 3 NEREIE - DIJEE) M) Ul

ZER AP - 0 - s EIE R R AL - 2R T P AEERRE (B) £

gy > BHET (C) £ LETE > TE(ESR 2930 - BIE ik b - Wk 1+

TMURIsERE R 2 B ER

EOREEREERS > ADERIEIR - — A AESOMR 15 T & BV AT I H BA<H

RFEEF ISR EEAAMEE (D) > Z0& H THRFEI R rE e R 52

G (BR) - R ERHELT > BMEAEINGER (E) (BEZ(EAEH F) -
2



LI
1~

(\)

O ©O
s

Ky (G) EERER AR L - 2 Hanisie B8 > e (H)
(EEIEE - TIERFEERFEITR - ACREIR T (1) H{EARE > RRafE BT
& > PCHEIT (1) RFEE - SIORFEEBERORIEE T o > Sepli— R BRZ
BE

KRB — A ZEGE - BRESAE G BMEAEBTOTR
(B EAEHED) Ry EROR REFEWE L - H HES 25
ARG EEIIE - INERNEER G - SO URT R AR > A E
ZBRAETN R AR R AEHIIE BT > BRAAZE SR TR BR A Z SR
e WO (L) W SEpli—{EE 7 5e 32 BB R

fsm AR - RSy MR EATETIEER o I E TR S
Wk -

AR BE I8R5 R B AR s B ORI AR e B (o FH BB I B -

TSI
PRIFAR G AR - FRBATATH B ZE SRR & N IKEE ~ SREFFE T LA
PR

 HM PR A SR - BRI B - AR P AT AR R A

IKEEINER MR R

s [EASNTEE AR ARy Tkelem’ - HAETEEE 53 A5 R B RUBR s

WRr s e (LR - 70 Ba (S A %
an BB (EYFE] ~ FHASE BB HL 2046084 - IEPH A F S SR Al
fEHH

» BEEENEE S ORETE R - R AEEIREE ~ &REH - DIBTIERL

THR PRI R SR REN E 2

CIRE BRI ER > FHWGAT/KE - DI e IRE) |
» Boti e BB R ETRIHII S > FTdMzERYE 2 o FR B i K Emta e =

MUFEE ~ KIEFBEs Rk ;
HERENTEAEIE TR - 35/ BRE R (e LS Bh e R

v VIJJH5ERS > RTEI SRR B |
10~

Atas AE/C i 2 AR R TR



11~ SRS SR

TR 52

K A

HEPRTTA

1 - A LE

A~ B AGERE

o H FBRIREIE - FHER ~ TR

EmSER > EEESIEE

A

S A [E A SR R

+ B A R AR

B A [R] B S

REREE

BOE R eSS > BIA]

» Prbz R

FHAORERE (10A) > MARAS HE A
VSR G MR REFIPH (B2 75 A

3- VJHEAR

R B R R R F

A

B~ VJRE A BV B &

REP)RE | BRI 22 S AL B

4 - BRZRUERA

AR EFARERE

it el 22 e i 22 S PR AR

B - T IATAE

T >




» PEHIEN

.

/N

O \ HH = Bl
KO $S38dIN AN SSIBHIN
N M I s o iz oosnm
ENL 6Vl 40 (LNSIN) WL SSTN IV (INOME) WENLLSSTR-I8 .—E S O BUVESEL (1) EMLSSINEIN (1E0) BN SSIN NN L T E
THE () W (2) HAHW BRI BLHEE (%) I (%) tHy B
,O/




Pneumatic Collar Trimming, Turning
and Pressing machine

1. Specification

Power 1P220V 50/60HZ

Heater 1600W/H

Air pressure 4-5kg/cm?

Air consumption 240L/MIN

Net Weight 150KG

Machine dimension 920*950*1210

Gross weight. 200KG
2.Features

1) Collar pressing, turning and trimming, all in one.

2) Auto Feeding and Collecting device, which ensures the

high reduce the operator’ s fatigue.

3) Its special pressing moulds which can be changed to fit

different kinds of collar turning to sharp and smart.

4) Its two step-pressing option, which can press all kinds of

fabric perfectly.

5) The new design of thermostat can ensure the collar point

will not polish and shine.

6) To exchange the different moulds of collar is very easy by

the operator himself.

7) Production quantity: 180 ~ 200 pieces per hour.

3 - Operating instructions
1) Please connect power ( 220V ) and air compressor
(4-5kg/c mi) > Please set up the temperature and
pressing time accordingly.

2)  Put the collar piece into the collar plate (A), press down to the bottom
and cutter will cut automatically. Released and it will back to the
original position. Stamp the middle pedal switch (B), and tipped the
collar to the tip and fixed in the collar plate, pull down the collar and

6



finished the processing of collar turning.

3)  When temperature reached the one you set, the red lamp will off, and
after 15 minutes for pressing. Put the collar into the left mould (D),
and use the hand to press the collar fitted with the mould. Once ready,
stamp the right pedal switch (E), or press the left button (F), the
clamp (G) will clamp the collar on the mould. And the mould will
move up, and then the left pressing table (H) will press, after reached
the pressing time, the clamp (1) will clamp the fabric, after mould lift
up, the clamp (1) will take the collar and put it in the collecting box
(J).

4)  Put the pressed left collar to the right side, and the processing is same
as left side. The different is when mould lift up, the air compressor
will blow the pressed collar to the left collecting box (L).

5) Once press the red emergency stop on the panel, the machine will
stop automatically.

6) The single or double step is choosing depends on your demand.

D Notices

1)

2)

3)
4)

5)
6)
7)

8)

Please keep the machine clean, and please use the air gun the clean the dust
or thread everyday before turn on the machine.

Please add the oil when out of oil, and please filter out the oil from the cup
everyday.
The maximum air pressure is 7kg/cm? , don’adjust it.
Don’t dissemble, replace or equipped with the mould or screw, this is doing
by the professional technician.
The mechanical parts of machine must clean and lubricate in order to let
the parts damaged.

Please adjust the level of machine after moving the machine to other
places in order to prevent the machine vibrating.

The air compressor must equip with the sifter program in order to prevent
the oil or water to dirty the fabric.
When machine running, don’t change the program or operating switch in
order to prevent the machine out of control.

9) After finished the cutter, please spray the antirust.



10) The machine only count in the left pressing collar.
5 ~ Trouble shooting

Trouble Reason Shooting

1 - Machine | A~Power isnot connected | Please check the power connect, and
does not work. input, and phase and neutral.

B ~ FUSE is broken Please change the FUSE.

C ~ Power Switch Please change the switch

2 - No heating | A ~ Improper setting of | Please set the proper temperature.
function thermostat
B ~ FUSE broken. Please change the fuse.

3 - Fault on | A - Collar shape and mold | Please choose the proper collar die to fit

trimming. Is not fitted. the collar.

B ~ Improper Trimming | Please adjust the top of the collar mold

In proper position.
4 - Pressing | A - The collar die upward | Please adjust the speed valve to fit the

fault movement  speed  is| speed.
improper

B - The clamp does not | Please adjust the position of the

work properly clamp’s position.







HmZEFE R Part list

NO.1
e o | EDIFRSE B TS mE |
Part No. Part Description Quantity | Remark
1 |313A018 1% Back door 1
2 |565A001 2 Bottom shelf
3 |313A015 B2 2 Fabric feeder 1
4 565A008 FAl s B B [ S AR FOOT PEDAL FIXED BOARD 1
5 DK1005 il BERE TFS-201 5A  |[FOOT pedal switch TFS-201 3
6 565A001-3 | FJEkE Lower bottom base 1
7 QF0125 =®EH S 3/8" UFR/L-03 |THREE POINTS ASSEMBLY3/8" UFR/L-03 1
8  |313A013 Hi T/FE Front working table 1
9  |565A013 RELe5 CIRCUIT BOARD 1
10 565A019 IEEYIZENN INNER BOARD OF LEFT LAYING SHELF 1
11 |565A020 IEBEYIZEIME EXTERNAL BOARD OF LEFT LAYING SHELF 1
12 |QG0008 SAEL SIA20-15 CYLINDER SI1A20-15 2

10



11



HmZEFE R Part list

NO.2
=5 No. SR %Bﬁ%ﬁiﬁf% %ZE_ it
Part No. Part Description Quantity Remark

1 QF0403 —fir FEEERER MFS-2120 24V-3W |ELECTRIC MAGNETIC VALE MFS-2120 24V-3W 12
2 313A004 EPFERE BACK COVER OF ELECTRICAL BOX 1
3 DKO0901 FRHIGHRE 3P PRESS SWITCH 3P 1
4  |313A003 BAE ELECTRICAL BOX 1
5 313A019 ERAE R CONTROL PANEL 1
6 DF0107 I T-HE 20 {iz 15A TERNIMAL ROWS 20 DIGITS 15A 1
7 DB0227 SEERES 220V/20V 100VA [ TRANSFORMER 220V/20V 100VA 1
8 DF0101 Ui T-HE 6 {ir 25A TERNIMAL ROWS 6 DIGITS 25A 3

12



91

ST

9¢

13



HMZEAFE R Part list

NO.3
5% No. e %Bﬁ%ﬁﬁﬁ_’f% %&E fHiet:
Part No. Part Description Quantity | Remark
1 313B071 TR () STANDARD MOULD (RIGHT) 1
2 JD2058 M8*20 N/NFalZE] M8*20 INNER HEX SCREW 4
3 |555AB012-14 |H#éh# T MACHANICAL arm 4
4 QG0021 il MHCY2-16S CYLINDER MHCY2-16S 2
5 313B066 HREGESAGLIEE () COLLAR CLIP CYLINDER BASE 1
6 555AB007 5 - [E7ERN |FIXED BOARD OF RIGHT STEEL MECHANICAL 1
7 JF1012 @ 8 JEEh ¢ 8 FLAT PAD 4
8 JD7123 N 7N 3 I B2 o 12 £7|M8*20 INNER HEX TIGHTEN SCREW 2
9  |313B006 [e5] E JBE 1 FIXED BASE 1 2
10 313B016 Hil R FE S BEARING SHELTER 2
11 JB2016 #il2K 6082 BEARING 608Z 2
12 313B017 EHEOEE () GUIDED RAIL SLIDING COVER (RLGHT) 1
13 313B015 K [E E PR BEARING FIXING PIECE 4
14 313B009 A AR GUIDED RAIL CLIP PIECE 4
15 313B007 HEypEREE 1 (F) GUIDED CONNECT PIECE 1 (LEFT) 1
16 JMO0005 M8 125+ M8 NUT 4
17 |3C2020 FLATEMERER ¢ 28 ¢ 28 ELASTIC PAD BAND 2
18 313B013 Hf 2 GUIDED RAIL 3 4
19 JD2057 M8*16 [N /\FalZak M8*16 INNER HEX SCREW 4
20 JM0004 M6 1E5F M6 NUT 2
21 313B012 SAGELEE CYLINDER BASE 2
22 JD2024 M6*26 [N/NFalZsk M6*26 INNER SCREW 4
23 313B072 TR R RIGHT MOULD PRESS BOARD 1
24 313B002 HFAEEN () PATTERN FIXED BOARD ( LEFT) 1
25 313B067 & GE SR L COLLAR CLIP CYLINDER BASE 1
26 JD4014 N % 8 -+ 57 )0 E 12 $7|M4*12 STAINLESS CROSS SCREW 6
27 313B014 VB S E R SLIDING RAIL FIXED BASE 4
28 JB2033 4R EESHR 20x30 BEARING 20x30 (N20 N-20V) 4
29 313B018 =EEE (/£) GUIDING RAIL SLIDING COVER (LEFT) 1
30 JD2059 M8*25 [N/ FalZas M8*25 INNER HEX SCREW 2

14



e E (- H 8% Part list

NO.3
5% No. B 4Rsk %‘Bﬁ%ﬁﬁﬁ% ;‘é&i_ st
Part No. Part Description Quantity | Remark

31 313B008 e 1 () GUIDING CONNECT PIECE 1 (LEFT) 1
32 JD2059 M8*25 N7\ FalE4s M8*25 INNER HEX SCREW 4
33 JD7030 PR EIEETM6*20  |[M6*20 INNER HEX TIGHTEN SCREW 2
34 JD2041 M6*20 NN FalE4% M6*20 INNER HEX SCREW 4
35 JMO0005 M8 2R} M8 SCREW 2
36 JD2044 A 7SHEEE] M6*35 M6*35 INNER HEX SCREW 2
37 313B001 fAEENR (H) PATTERN FIXED BOARD (RIGHT) 1
38 555AB007 T F K- [EEHN. |FIXED BOARD OF left STEEL MECHANICAL ARM 1

15




15

16




P E R H ik Part list

NO.4
o5 No. B amoiE %Bﬁ%%%ﬁff% ﬁif%_ fHat
Part No. Part Description Quantity |[Remark

1 |QG0103 ST DI2-T-70%12*%4 CYLINDER DJ2-T-70*12*4 2
2 QJ0309 FEA AT JHESTE 1/8* 06 (A EY) INSERTED ADJUSTABLE BEND JOINT

3 |ID2073 M8*130 [N/ iE4% M8*120 INNER HEX SCREW 6
4 |QG0008 SEL SIA20-15 CYLINDER SIA20-15 3
5  |313A006 RELEEE 4 CYLINDER FIXED BASE 4 1
6 [313B058 Is 2 INSULATOR PADDLE 2 6
7 [313A001-8 |5 L& UPPER RIGHT BASE 1
8  |313B053 IR 1 INSULATOR PADDLE 1 2
9  |313B055 LR CONNECTING BASE 2
10 |313B064 Vaok:23)0 LEFT PADDLE 1
11 JH1004 JBR ¢ 0.5% ¢ 5.8*30.5L*15n  [PRESS SPRING 0.5* ¢ 5.8*30.5L*15n 2
12 |313B062 THET THIMBLE 2
13 [313B063 TEST E B THIMBLE FIXED BASE 2
14 |313B057 T 2 CONNECT ROD 2 8
15 [313A025 A 3 BOARDING 3 2
16  [313B059 EFEE TN 1 ELECTRICAL BOX FIXED BOARD 1
17  [313B060 EEE 1 HEATER 1 1
18  [313A023 A 1 BOARDING 1 2
19  [313A024 i 2 BOARDING 2 2
20  |313B056 AT 1 SUPPORTING ROD 1 5
21 |313B054 HHE CONNECTING COVER 2

17



18




P E R H ik Part list

NO.5
[ B4R aE %‘Bﬁ%ﬁiﬁ% %&%_ et
Part No. Part Description Quantity |Remark

1 |555AB012-06 |REE[ZE TR CYLINDER BASE BOTTOM BOARD 1
2 555AB012-03 |7 SUPPORTING BOARD

3 555AB012-01 | ELFEENT CYLINDER SERVO ROD 1
4  |555AB012-04 |@E[ZE R CYLINDER BASE UPPER BOARD 1
5 555AB012-17 | TURNING AXIS 1
6 |555AB012-08 |@&[ 218K CYLINDER BASE REAR HOLDER 1
7 555AA007 REE CYLINDER COVER 1
8 555AB012-09 |E[aigE GUIDED SLIDING COVER 2
9 555AB012-10 |%5{#res BUMPER 1
10  [555AB012-16 |&=ifigf} NUT 2
11  |555AB012-02 eI CONNECTING BOARD 1
12 |555AB012-15 |gHEZXERE TIGHTEN SCREW 1
13 |555AB012-13  |{&MFZ 7K MACHANIAL ARM HOLDER 1
14 |QG0021 SEL MHCY2-16S CYLINDER MHCY2-16S 1
15 |555AB012-11 |f&TF[EER MACHANICAL ARM FIXED BOARD 1
16 |555AB012-12 |k F2H%siR MACHANICAL ARM ADJUSTING PIECE 1
17 |QG0004 SEL MIC20*250 CYLINDER MIC 20*250 1
18 |555AB012-05 |7 &tk FRONT SUPPORTING BASE 1
19 |555AB012-07 |Z|a;5ERE GUIDED SLIDING COVER BASE 1

19



& ON

20



P E R H ik Part list

NO.6
o5 No. E 4R R %B#%ﬁﬁf% %{i_ et
Part No. Part Description Quantity [Remark
1 |QG0041 KL MKL25-35 cylinder 1
2 |313B034 TR A0TSR ] e e cylinder fixed seat 1
3 QJ0309 qu));i?/ﬁgh)ﬁﬁﬁ Jsce-01 insert can move aright angle 1
4 |313B069 EX thimble 1
5 |JH3011 T4t g0 thimble spring 1
6  [555AB001-02-1 |HL:t~Tri4l thimble 1
7  [313B031 A axis long bolt 1
8  [313B028 Ak axis connector 1
9  |313B030 KRR 2 1
10  |120B015 =Mt 1
11 [313B027 DAL 1
12 |313B020 Y11 7€ P 1
13 |JD2041 AR AN A IREE M6*20 2
14 |313B021 P11 (h) 1
15 [313B022 P11 () 1
16  |313A009 DI T Fy B3 i bladw seat hood 1
17  |313B024 =Ml sliping seat for tranglt blade 1
18  [313B026 P& Fr [ e blade fixed seat 1
19 |120B008 DI AR 1
20 |120B019 FHAIAR 1
BN K
21 |DKO0133 OMRON  V-15-1A5+VAQ-5 1
(Foar a5 3k 4%4)

22 |313A007 HEasE TR 1
23 |JD2039 AN FE S A 7S iEAE M6*12 1
24 |JIM0005 AFENIZELE M8 nut 2
25 (ID7122 PN 7S A e S8 IR M8*30 1
26  |120B007 7140 ]

27 |JH3006 IR & 1.2% d 14*3 [ spring 1
28  |313B025 SR 1
29  [ID2042 AN FE L A 7S f I8k M6*25 |inside hexagon screw 1
30 |JH1026 JE4E 35 & 1.6% G 8*75L*22 spring 1

Z1



Pt 14 H ¢ Part list

NO.6-1
5 No B4R Eh AR A e |
e Part No. Part Description Quantity |[Remark
31 |313B032 )8 o 1
32 [313B033 YIS T[] 5 B 1
. insert can move aright

33 |QJ0309 N 2R LA d 2

angle
3 |ocoou KA MAAL-40*30 i .

cylinder

CERT) Y

35 313A021 e Protect cover 1
36 [313A022 P Protect cover 1
37 |ID2059 AEFNE AL NS fIEFE M8*25  |inside hexagon screw 2
38 |JD2058 ANERE AL A 7S fIEFE M8*20  |inside hexagon screw 3
39 [313B029 BRSO K AR 1 1
40 |JD8012 AEFEAN S ATERIERE M6*12 2

22



+ ¥ I

I weubeip 32119

I

-

3

dojs Aouabiawa

i HH

L/

HE _

® |_|on,_,|w . oo

S Cas \ﬁ\o
® [ © (R P ) I

— il R al Rl ey A |y g 2 “
02 O o o
3 = =
@ 'S g 'e) _
o 12 8 ; Dot
i _
MT lepad uon_vhb Bl 2 N
mﬁ. i | © © © | mooss] T | _ ;
©® % © A b |
OO OO LD O @ww o |
muc&‘ dNOEE
O

i r o v / . P b

I gt iounod 12wos Bumnd  1uNS ZWWe/ 0 AT

aidwiy} yay dio Buipas)

\d

8 | L | S I g .._u. ¥ 1 £ | Z I

23



9 1 < by ¥ I < 1 Z I 1

T
Z weubeiq 3inaa)

G5 58 H |

— —. ey
ey
1L o
Aoy ﬁ
e - @ sy e &/q
n_u q ® © 14 T B
CTE dn ys|
L f o( J ma
- % 7 «
@ £ |
X E4 4
ysnd puel ya| |epad 1boy ya| e
uMop 3| @
_”_GgN [epal uoomw_ @
ﬂ o 5}
I_ 4.2 wsw.\. uey o
\_IJ.M oy Y m% usl | 1502
mr.
@ 4
e @ ey F @
P
loveesleo o © o
qnoge T 0Ly
BOF T H
oY X 7
we Buipasy Jejjo| BuIpaa) ¥3| ssoud uew o)

dijo 19935 ¥a|

|
9 T < — T ¥ T € | 4 [ 1

24




L [ 9 I S % ¥ T = T > r

¢ weibeiq 3noad

€ B % H

se  HE 6y
olo—
l_v l—r as
-2 oy ——ny any
m v], B
7] ® Q L.
zZyg
asooyd
78 [ @ o
—ey |@ ® ——ay .[ o . il
LR 5 N_Mr ~ 2 =
A I 1
b | Z 4
umop 3ybur | dnjybls
" AW/A nr_l o o ——ory
Aﬂ = ,ﬂ B m L oT__. T,H.
|epad 3doj ybu | £ ysnd 3ybus © Aﬁ
* 74
@ e M_ |epad jool ybu
¥ @ @ Q (e &
ﬂqa ZEoy——ny 1@
k23
F @ =-ysnd jybu - 5
k=2
m> OS] @W m@ m@ i S A @U INQENCEC
:Ev IJ:ONN 4nogs
e + i N "
= Wm = M i
. 4 o 5
ssaid urew Jybu n__o ybu Buipasy jybu Bumolq i B

25




¥ _ ¢ _ 4 | L

EEDFHEH Y T S o el B

8 | F ] 9 | S H
. W i
@M@H:m@ﬁ e e s e B ® W%IWH_%N mm%| %N @SZIWH_ .@a
I N T

H8H 11259002 _I% LHv.ﬁo«

® ® Qe @@@@@@ 8O0

A A

X
<+

26

\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\

% %
“ “
- “
- \
7 \
7 % %
\ \ \
7 7 7
\ \ \
W o “ o1y YT Ty 2 | | 1w oty o “
- .
o 7 ® ® 00 0ee 08 ® 7
\a & ® @ (2 o \
“s o 777777 \ o w

> Lugaﬂvgﬂﬂ.f.ﬁa =0z =z ._HJSN %
. 0 FE i oot
“2 “ Ral ] F \\\«xmwrcm “
n m ¥ q | [OF [OF R 8 e U . Y
mo m @@@8@ @@@@ @®>@®>® ® w o m
\ \ \ o1 \
N . N 6d | | 84 24 g || cd||va||eg||ea|| ™ N J N
e -
7B % 70N
m | 388 6g° PVgY 9909, @ || & [

N

N\

L0000 20 ddd s 2oz \\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\ \\\\\\\\\\\\\\

N

] _ _ 9 _ s ¥ 4 ] 3 _ [ L

N~




dy doy

A

Buiwwiy Jejjod

& (4

\_—

J
“
|
_
1

-

L__':S_J

di|o piemuoy 1e|j0d

UG T2

&

wiie piemuoy 1ejjod Q._U

EE S

®

dia

g A W
PyTy— I B/1 -3 | 00c090| 1 weibeiq ajdidund anewnaud
spuiha| 7 0SZx0ZOINTEY, | $00048| @
anjen paads wnuiniy| G LS/ T b S i 002040 S _M ﬂwﬂ & R'H =
sepuka 7 V-S-COTVNIEL | <00090] ¥
epuihs| € GI-0ZVISTRL,| 610090| &
sepunfa| ¢ SOT-ZAOHNIEXA 120090 9
sapuiko[ 0SC*0ZIINTEL | $00040| 2
sepunfof T 0S-0V TVNIE'L, 110000 8
Jspuiifal T GE-0CTYSWIEYL | ¥10090| 6 & dte 329uu0d
anjen onaubew omoaig| | LB/ 1B 00F0401 01 [
anfen ogauBew omos@| ) IHE ART 02 12-SANpH 7 8 ﬂOvomG 11 X o = =
aaerdneuBew omoeid| G e AVZ 0712-SJIWEAR T FOF04D| @1
amdl T | /T 000Z1V48 101040] €1
flqwesse sjuodsoay[ T | 000g-049 L 8/84L T SZ1040| VI
N
Bumolq ok Vit
24 ~1ls ala 2|4 2
LN TN =T ol [T =L L1 S _//mu i)

|||||

ar
i
]
L

g s=T X

1 O

@ @)
s|qewiyy 1ybl  ssaud urew jybu ssaid  PlAWIR PR ssaid urew ya| Buipaay yybis Buipasj ya) Buimolq
HOT  WEF WY BUY WEY GEE N CE

27



4 _

L

| ) _ S - 14 ¢ _
WooW W M M M M M MM b L ) el R P TT TGOS
MoOM W W oW W WM OB W W OB W M
moOoW R OB M Bm WM B m B W W W BYY @]
Bom N OB W W B BN M X B Bgl Jg 6
w3\ FE X oM Mp 3 *OW W Y @—{ vor
v OB O ¥ O3 ¥ % ¥ % W OW W e ow
@]M 863 R
T EENE I EEREEREE =1 P
o o] [o o o [0 [0 [ [0 [ [ 5
B E 7 M H 111996
KL EAZH|4
€G 16 2V 17 ¢1 :oﬁmwmwmvﬂo:owmmwmmm
0 64 94 SY T IN €4 2d IN Td

_ ()8e S¢ ¥¢ €2 32 0% L1 91 GL ¥1 0

64

H8H 11459002

0LV
715 S

| |
03

()

W @

0¢

4

64

e

28



etk T B K E—%225 Tools and Accessories List

PRI s it

Model no. and Item

B2 BE Y. B 2 it

COLLAR AND CUFF BLOCKING MACHINE

Name
Feok | B4Rt B TEARAR #E it
No | Part no. Part description and specification Quantity| Remark
1 |ZW0315 |TH% TOOL BAG 1
2 |JG1067 M5 A ERTF M5 INNER HEX SPANNER 1
3 |JG1068 M6 75t M6 INNER HEX SPANNER 1
4  )JG1030 EEPEBE IR F 14*17 TWIN-HEADS OPEN SPANNER 14*17 1
5 |DF0314 g 3A FUSE 3A 1
6 |DF0317 s 10A FUSE 10A 2
7 JG6058 122277 (FIF ) 150mm |SCREW BLADE (DUAL USABLE) 150MM 1
8 QJO110 C HbrafizEgE SP-20 C TYPE FAST CONNECTOR SP-20 1
9 QJO119 C A brfEEpE PM-20 C TYPE FAST CONNECTOR PM-20 1
10 |QJ0112 C ={u3giszgg PP-20 C TYPE FAST CONNECTOR PP-20 1
11 |QHO106 R ¢ 8*6X4M AIR PIPE ¢ 8*6X4M 1
12 [JH3006 HE ¢ 1.4* 9 14*3n WRING SPRING ¢ 1.4* ¢ 14*3n 6
13 (ZA1102 SHHE EXPLANATION MANUAL 1
14  |313A013 A CIFER FRONT WORKING TABLE 1
15 |313A015 B 2 FABRIC FEEDER 2 1
16 |565A008 B A [ E FOOT PEDAL FIXED BOARD 1
17 |JG1065 M3 R7SAEIRE M3 INNER HEX SPANNER 1

29




